Nk cnmmmmm TEST REPORT : : T Page 11
o . |CUSTOMBRSHPTO * %% % 7% "CUSTOMERBILLTO : GRADE ~'| SHAPE/SIZE
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ETERSBURG, V. - MATES S ON / DATE ox REVISI
%SA SBURG, VA 23803 523002/000290 o ASTUASTIMATT
: _ AS92/A952M:11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM ASIASM-11
4501066658 _ 1330-0000030253 09,12.2013
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COMMENTS [ NOTES

The zbove figures are centified chetnial and physical test records as containéd in the pe;man,en‘: records of company. This matcrial, includiog the billets, was melted and mmufacmred in
the USA. CMTR cnmpha; with BN 10204 3.1.
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